
""., , 

, 

, 

, , , , , 
W 

" " " " " 

" 

" " " " " '" ~ 
" " " " " " " '" " " " " 

033629 
319-3000 

,~, m 

70297 , , , 

7029B 

, , 
70687 

2003018 
9008000-0128 
2003016 
2003052 
2003043 
2003087 
50551 
50795 
2003017 
2003014 
70331 

70082 

= " =" 51250 
50774 

=" "''' 20c001S 
~, , 
2003009 , 
9008000-0126 , 
511 27 , 
511B3 , 
50426 , 
70680 , 
2003S~~ , 
~H , 
50270 , 
44870 , 
""" 

, 

033629 
319-3000 

-= 
fAAIN HOOSING ASSEfABL Y 
fA AIN HOUSING 
CRADLE BEARING 
UP SE AL 
TR UNNION BU SHING 
FLAN GE BEARING 
RJ1 , HOJSING ASSEMB LY 
RJl , HOOSI NG 
FLANGE BEARING 
o RING 
RIB NECK BOLT, 2" 
RIB NECK BOLT, J" 
NEEDLE BEARING (SCE141 2) 
UP SEAL (. 8751 .0.,1.30.D.x,25) 
CENTER SECTION ASSE~BL Y 
CENTER SECTION 
BUSHING .SOX.60X,SO 
8USHING .OOX1.02X.75 
PLATE. 8YP ASS 
CHECK PLUG ASSE~BLY. '" CHECK PLUG ASS EfABLY. '" SPA CER 
SEAL-LIP 
~RE RETAINING RING 
RETAIN ING RING 
BALL BEARING 
WRIAELE SWASHPLATE 
THRUST BEARING 30 X 52 X 13 
INPUT SH"'-FT 
8LOCK 111RUST WASHER 
8LOCK SPRING 
lGcc CYLINDER BLOCK ASSE~BLY 
Wee CYliNDER BLOCK 
Wee PISTOO 
Wee PISTOO SPRING 
PISTON SEAT WASHER 
21cc CYliNDER BLOCK ASSE~BLY 
21ee CYLINDER BLOCK 
PISTON SEAT WASHER 
21ee P IST~ 
21ee PISTOO SPRING 
OJTPlJT (MOTOR) SH"'-FT 
THRUST BEARING 42 X 68 X 16 
CONTRCX- ARM 
SPA CER 
16T PINION GEAR 

~t6-fCGf(]~E M5 X 1-25 

TR UNNION AA~ 
TR UNNION 8USHING 
UP SE AL 
RETURN ARM 
8RACKET. DAMPER 
5 /16-24 STUD 
KI T. 8YPASS PLATE 
8YPASS ACTUATOR 
UP SE AL 
8YPASS ARM 
RETAINING RING 

"" 

,~, """' # m 

" """ 
, 

'" 51199 , 
'" 51097 , 
00 50752 ~ , 
" 50972 

" 50273 

" 9004101-1 340 ,. 50260 

" 7053B 
;0 51156 

" 50795 , 
'" .">0776 • 
" 50763 , 
00 = .. , 
;, ~" 

, 
" S0769 , 
"' 5075 4 , 
"' 50755 , 
"' ~" , 
eo ~" 

, 
" 50766 , 
" 50767 , 
" S0768 , 
n 5078B , 
n 50791 , 
H S0771 , 
" S0772 , 
" 50825 , 
n 44130 , 
'" 50928 

'" 
50868 

" 44752 

" 50777 

" 50775 

" 50773 

"' 50779 
~ 50132 

" 50835 

" S0837 

'" 44147 

"' 51200 

"' 50870 , 
"' 50108 , 
"' 50855 , 
"' ,~, 

'" 50302 , 
'M 50307 , 
'00 50850 , 
'" 44300 , 
'" 70110 , , , 
'" 70109 , , , 
'" 44133 , 
m 50859 , 
m 9004800-2506 , 

-= 
SC REW 
RETURN SPRING 
ADJ USTl NG PU CK 

SCREW-SELF TAPPING 
LOII£R COVER 
GEROTOR ASSD.l. 8L Y 
O-RING 
GEROTOR COVER 
KI T. flL TER 
CHARGE MANIFOLD 
RETAINER, MOTCfl OCAA ING 
PIN, CARRIER 
1ST PLANET GEAR 
57T SPUR GEAR 
21 TO0111 SUN GEAR 
PlJ>.J'jET THRUST PLATE 
51 T RING GEAR 
PLANETAR Y CAAR IER 
~ITER GEAR. DlFF. (SPLINED) 
~ITER GEAR. DlFF 
~AFT, DIFFERENTIAL 
DIFF. 111RUST PLATE 
FLANGE BEARING 
WASH ER 1.0 X 2.25 X " HE X JAfA NUT. 5/8-18 
8ALL BRG 620~-1 
SEAL 1"10 x 2.0·H2" , 0. 37 5" 
SHAFT, AXLE 
WASHER 
SEALANT 
TO RX HEAD SCREW. 5/1S-18 
NEEDLE BEARING (SCE1412) 
WASHER 
RETAINING RI NG 
LIP SEAL (.875LO.~UO,0.x.25) 
BRAKE DISK 
WASHER .5 X 1.0 X .03 
WASH ER 
~~~~~EW, 5/16-NX1.5 

SPACER. LOCATING 

COJN TERSU NK SCREW 

~fE~OCfE,tJ~~GS/l 6-24 

20W-50 DlL 
PULLEY ," 
SPACER. TRUNNION 
SCREW 1/4-20 X 2 
FITTING-O RING ASS'Y 
PLASTIC HOSE FITTING 
O-RING 
CN' VENT ASS'Y 
PLASTIC VENT 
CAP -VENT 

JAM NUT 
RETAINING RING 
SID HOLS PIN 

79 - SEALANT 
97 - 20111'50 aL 
203 - KIT. SEAL 

,,@:="~=C=O =~=~ 
P.1 01 2. 70HO-PJ 

'D, ... " ON 

'" 70314 , , , 
", 50BB3 , 
120 44132 , 
121 50874 , 
'" 70633 , 
'" 50916 , 
'" 44127 , 
126 43177 , 
m 43178 , 
'" 44142 , 
129 44101 , 
'" 23711 , 
'" 441]4 , 
'" 50865 , 
no 44431 , 
'" 51197 , 
,'" 50 384 , 
m 50882 , 
'" 50553 , 
m 44278 

'" 50884 

'" 50974 

'" 51157 , .. 9001214-4400 

'" 50919 

'" 9005110-5600 

'" 50977 

"" 50259 

'W 70488 , , , , , , , 
203 70492 , , , , , , , , , , 

.. @ Hydro Ceo.-

P.2 of 2. 70440-P3 

-= 
HUB ASSEfABLY, 1/2-20 

""' WHEEL STUD. 1/2-20 
NUT, HEX 3/4-16 
PUCK, BRAKE 
RIB NECK BQ T. 2" 
BRAKE YOKE ASSDAEL Y 

ARM, BRAKE 
PINS, BRAKE 
LOCKWASHER, 1/~. 

NUT, 1/4-20 
NUT, CASTLE 
COTTER PIN 
SPACER 
PUCK PLATE 
RI8 NECK 8 CX-T, ,. 
LUG BOLT 1/2- 20 

SP1NCX-E CUP 
EXTENSION SPRING 
SPRING PIN 
SCR EW, STU' 10-32 X , 
WASHER , 7/800 X .26510 X 125 THK 
SPRING, BRAKE ARfA BIAS 
o RING, 2.987 10 0.103 THK 
SPRING, RELI EF 
,,~, 

COM Po SPRING. 8RAKE ANTI -DRAG 
PLUG, STRAIGHT THREAO 
O-RING, 0.070 X 0.239 
SPACER 
FAN/PULLEY ASS'Y KIT 
PULLEY ," 
SCREW 1/4-20 X 2 
JAM NU T 
NUT. 1/4-20 

SPACER 
KI T, SE AL 
SEAL-UP 
SEAL-UP 
SEAL-UP 
,-~ 

SEAL 1" 10 X 2.0472" X .375" 
LP SEAL (.875 I.O,XU 0.0. );,25) 
O-RI'IG •. 070X.239 
SCREW O-RtJG 
KIT. O-RfIIG, ~mra.D 


